H I TAC H I LIST NO. 0904

ELECTRIC TOOL PARTS LIST

BMROTARY BAND SAW 1995¢10+5
Model CB 18FA (E2)




CB 18FA

10 ~ 95




CB18FA |

10~ 95




PARTS CB 18FA
'-'E" CODE NO. DESCRIPTION u:g'n REMARKS
1 | 988-811 | DISTANCE SLEEVE 1
2 | 949-497 | ROLL PIN D4X18 {10 PCS.) 1
3 | 949-487 | ROLL PIN D4X18 (10 PCS.) 1
4 | 988-612 | SPECIAL NUT M18 (TM) 1
s | 988-813 | SPRING PLATE 1
7A | 986-274 | MACHINE SCREW (W/WASHERS) MSXa 1
8 | vea-808 | SPECIAL BOLT M12 1
9 | 949-437 | BOLT WASHER M12 (10 PCS.) 1
10 | 988-804 | VISE (A) 1
11A| 948-434 | BOLT WASHER M10 (10 PCS.) 1
12 | 988-805 | SCREW CONNECTOR 1
13A | 649-434 | BOLT WASHER M10 (10 PCS.) 1
14 | 949-897 | BOLT M12X45 (10 PCS) 2
15 | 949-483 | SPRING WASHER M12 {10 PCS.) 2
16A | 990-541 | MACHINE SCREW (W/WASHERS) M5X18 2
18 CAUTION PLATE 1
18 988 - 6808 PLATE 1
20 | 988-810 | KNOB 1
21 | 949-747 | ROLL PIN D8X25 (10 PCS.) R
22 | ©88-600 | FEED SCREW 1
23 | ©49-497 | ROLL PIN D4X18 {10 PCS ) 1
24 | 988-807 | SCREW HOLDER 1
25 | 9e4-833 | L - BOLT 16MM 1
26 | 940-464 | SPRING WASHER M18 (10 PCS.) 1
27 | 955-818 | BOLT WASHER M18 i
28A | 304-043 MACHINE SCREW (W/WASHERS) M4X10 (BLACK) 1
30 | 988-116 | INDICATOR 1
31 | 964-633 | L—BOLT 18MM 1
32 955-817 WASHER Mi8 1
33 888- 601 VISE (B) 1
34 949-510 RIVET D2.5X4.8 (10 PCS,) 2
35 | 988-614 | ANGLE SCALE 1
36 | 088-600 | VISE FRAME (A) ASS'Y 1 { INCLUD.34,3%
. 37 | 949-760 | HEX. SOCKET HD. BOLT M8X25 {10 PCS.) 1
38 | 949-457 | SPRING WASHER M8 (10 PCS.) 1
39 | 049-841 | HEX. SOCKET HD. BOLT M8X80 (10 PCS.) 3
40 | 049-457 | SPRING WASHER M8 (10 PCS.) 3
41 | o88-623 | SLIDE BASE 1
42 | 948-581 | NUT M2 (10 PCS.) 1
43 978-847 CORD ARMOR D10.0 1
44 | 978-849 | CORD ARMOR Da.5 1
45 | 949-455 | SPRING WASHER M8 (10 PCS.) 4
48 | 849-254 | MACHINE SCREW.M6X10 (10 PCS.) 4
47 878-854 STOP ARM 1
48 | 049-572 | LOCK NUT M10 (10 PCS.) 2
48 | s76-853 | STOP PLATE 1
50 | 940-458 | SPRING WASHER M10 (10 PCS.) 2
51 | 849-848 | HEX. SOCKET HD. BOLT M10X30 (10 PCS.) 2
52 | 848-572 | LOCK NUT M10 {10 PCS.) 2
53 | 976-884 | KNOB BOLT M10 1
54 978- 678 NUT M10 1

»: ALTERNATIVE PARTS

10 — 95




___EARTS CB 18FA
o | cope No. DESCRIPTION e REMARKS
55 | 976-855 | ARMPIN 1
58 | 955-479 | RETAINING RING (E ~ TYPE) FOR D6 SHAFT | 2
57 | 849-238 | MACHINE SCREW M5X10 (10 PCS.} 2
58 | 848-454 | SPRING WASHER M5 (10 PCS ) 2
50 | 948-431 | BOLT WASHER MS (10 PCS.) 2
80 | 978-888 | SET GAUGE 1
81 | 949-558 | NUT M8 (10 PCS.) 4
83A | 076-807 | MACHINE SCREW (W/WASHERS) M8X18 3
84 | 078-852 | SWITCH PLATE 1
85 | 978-651 | RUBBER PACKING 1
88 | 978-850 | SWITCH BOX 1
87 | 988-853 | SWITCH NAME PLATE 1
87 SWITCH NAME PLATE 1 | FOR SUI,FRA.GBR,BEL
88 | 934-248 | SWITCH 100V — 240V (1P SOLDER TYPE) 1
88 | 308-287 | SWITCH (A) (TOGGLE) 1 | FOR FRG
89 | 978-882 | WATERPROOF CAP 1
70 | 976-505 | HINGE (B) 1
71 | 849-848 | HEX. SOCKET HD. BOLT M10X35 (10 PCS.) 4
72 | 848-458 | SPRING WASHER M10 (10 PCS.) 4
73 | 976-842 | BEARING NUT 1
74 | 976-843 | BEARING WASHER 1
75 | 949-558 | NUT M8 (10 PCS.) 1
78 | ©51-674 | HEX. SOCKET SET SCREW M6X30 1
77 | 851-628 | PLATE (B) 1
78 | 972-983 | TOOTHED LOCK WASHER 2
79 | 988-771 | HEX. SOCKET FLAT HD. SCREW M6X18 2
80 | 948-183 | NYLON CLIP 3
81 | B49-218 | MACHINE SCREW M4X10 (10 PCS.) 3
82 | 951-817 | SHAFT 1
83 | 951-818 | PLATE (A) 1
84 | 976-844 | SCREW (i) 1
85 | 949-561 | NUT M12 (10 PCS.) 1
B8 | 944-744 | HEX. SOCKET SET SCREW MBX10 1
87 | 078-680 | BASE ASSY 1 | INCLUD.110 - 113
88 | 976-840 | SPRING (A) 1 '
89 | 978-841 | SPRING (B) 1
90 | 576-848 | SHAFT 1
91 | 949-433 | BOLT WASHER M8 (10 PCS.) 2
92 | 076-845 | RUBBER WHEEL 2
93 | 946-433 | BOLT WASHER M8 (10 PCS.) 2
84 | 949-537 | SPLITPIN DaX15 (10 PCS.) 2
85 988- 038 OIL CuP 2
98 | 976-504 | HINGE (A) 1
a7 876~ 639 HINGE SHAFT 1
88 | 940-433 | BOLT WASHER M8 (10 PCS.) 1
80 940 457 SPRING WASHER M8 {10 PCS.) 1
100 | 849-568 | LOCK NUT M8 (10 PCS ) 1
101 ] 988-821 | CHAIN HOOK 3
102 976- 683 CHAIN 1
103 949- 432 BOLT WASHER M8 (10 PCS.) 1
104 | 948-454 | SPRING WASHER M5 (10 PCS ) 1

10 - 95

+: ALTERNATIVE PARTS




PARTS CB 18FA
FTE:_‘ CODE NO. DESCRIPTION u::i: REMARKS
105 | 848-821 HEX. SOCKET HD. BOLT M5X18 (10 PCS.) 1
108 | oa4-oa1 EARTH PLATE 1| TILL 5.1004
107 | D49-440 BOLT WASHER {BRASS) M5 (10 PCS.) 1
108 | 949-299 MACHINE SCREW (BRASS) M5X10 (10 PCS)) 1
108 | 976-881 CORD 1
110 | 988-882 BASE RUBBER (C) 1
111 | o88-880 BASE RUBBER (A) 2
112 { 988- 881 BASE RUBBER (B) 1
113 | 940-334 FLAT HD. SCREW M5X18 (10 PCS.) 8
114 NAME PLATE 1
115 CAUTION PLATE 1
118 | 949-254 MACHINE SCREW M8X10 {10 PCS.) 4
117 | 948-455 SPRING WASHER M8 (10 PCS.) 4
118 | 849-432 BOLT WASHER M8 (10 PCS.) 4
119 | 978-621 FRONT COVER 1
120 | 948-760 HEX, SOCKET HD. BOLT M8X25 (10 PCS.) 4
121 | 046-457 | SPRING WASHER M8 {10 PCS.) 4
1122 | 978-568 | SPINDLE (B) 1
123 | 978-599 WASHER 1
124 | 976-801 SPINDLE HOLDER 1
125 | 076-807 MACHINE SCREW (W/WASHERS) M8X18 2
126 | 9768-808 | INDICATOR 1
127 | 978-604 TENSION SPRING 1
128 | 876-605 | SLEEVE (A) 1
120A| 040-874 ROLL PIN D&x38 {10 PCS.) 1
130 | 951-958 CLAMP BOLT M10 1
131A| 302-998 WASHER (1) 1
132 | 949-556 NUT M6 (10 PCS.) 1
133 | 049-455 SPRING WASHER M8 {10 PCS.) 1
134 | 976-830 STABILIZER HEAD (A) 1
135 | 978-8635 BEARING PIN (B} 1
138 | 949-660 HEX. SOCKET HD. BOLT M8X20 (10 PCS.) 2
137 | 949-753 ROLL PIN D5X20 {10 PCS.) 2
138 | 978-620 | SUDE PLATE 1
139 | 9768-831 STABILIZER BLOCK 1
140 | 948-860 HEX. SOCKET HD. BOLYT M8X20 (10 PCS.) 2
141 | 949-455 SPRING WASHER M8 (10 PCS.) 2
142 | 949-558 NUT M8 (10 PCS.) 1
143 | 049-455 | SPRING WASHER M8 (10 PCS.) 1
144 | 078-871 STABILIZER (A) 2
145 | p49-432 BOLT WASHER M8 (10 PCS.) 2
146 | 948-755 HEX. SOCKET HD. BOLT M8X18 (10 PCS)) 2
147 | 934- 081 EARTH PLATE 1] TILL5.1984
148 VINYL. TUBE (.D.8XT1.0X30) 1
148 | 934-028 CORD CLIP 1
150 | 949-218 MACHINE SCREW M4X10 (10 PCS.) 2
151 | 988-855 CCORD ARMOR D&.8 1
152 | 040-218 MACHINE SCREW M4X10 {10 PCS.) 1
153 | o88-837 CORD 1
153 | 852-808Z | CORD 11 FOR FiN
153 | 500-2282 | CORD 1| FOR GBR

w: ALTERNATIVE PARTS

10 — 95




PARTS CB 18FA
’_'E“ CODE NO. DESCRIPTION ean) REMARKS

154 | 973-554 WASHER Me 1

155 | 608-ZZM | BALL BEARING 608ZZMC3PS2S 2

158 | 978-834 | BEARING PIN (A) 1

157 | 049-432 | BOLT WASHER M8 (10 PCS.) 1

158 849~ 455 SPRING WASHER M8 (10 PCS.) 1

159 | 849-558 | NUT M8 (10 PCS.) 1

160 | 873-554 | WASHER M6 1

161 | 808-ZZM | BALL BEARING 806ZZMCIPS25 1

182 | 973-554 | WASHER M8 1

183 | 808-7ZM | BALL BEARING 8082ZMGC3PS2S 2

164 | 9768-833 | BEARING PIN (B) 1

185 | 946-218 | MACHINE SCREW M4X10 (10 PCS.) 2

188 934-028 CORD CLIP 1

167 | 9768-648 | CORD ARMOR D8.5 2

188 | 849-218 | MACHINE SCREW M4X10 (10 PCS.) 2

180 | 934-028 | CORD CUP 1

170 B76-084 FRAME 1

171 804 - 035 SIDE HANDLE 1

172A| 888-863 | TENSION KNOB 1

172A| 988-838 | TENSION KNOB 1 | FOR HOL
172 | 305-886 | TENSION KNOB 1| FOR FIN
172 | 308-288 | TENSION KNOB 1 | FOR FRG
173 | 988-865 | SET LABEL (B) 1

173 | 988-854 | SET LABEL (A) 1 | FOR HOL
173 | 305-880 | SET LABEL (C) 1 | FOR FIN
173 | 306-288 | SET LABEL (D) 1 | FOR FRG
174 | 976-800 | DISTANCE SLEEVE 1

175A| 978-808 | SAW WHEEL (8) 1

176 | 978-585 | BAND SAW BLADE NO. 8 14TPI (HSS) (3PCS.) | 1

177 | 600-4vv | BALL BEARING 8004VVCMPS2S 2

178A| 306-985 | WASHER (H) 1

180A| 078-807 | MACHINE SCREW (WWASHERS) M6X16 1

181 | 976-809 | BEARING WASHER 1

182 | 978-810 | BEARING NUT 1

183 | p8s-852 | SAW COVER (B) 1

184 | 878-827 | RUBBER BUSHING (A) 7

185 976-812 HOLDER 1

188 | 978-597 | VISE SPRING 1

187 | 938-540 | RETAINING RING FOR D10 SHAFT (10 PCS.) 1

188A| 307-232 MACHINE SCREW (W/WASHERS) M8X12 (BLACK) 2

190 | 978-837 | DUSTER PLATE 1

191 | 978-835 | BEARING PIN (B) 1

192 | 978-832 | STABILIZER HEAD (B) 1

193 | 948-455 | SPRING WASHER M8 {10 PCS.) 1

194 | 849-556 | NUT M8 (10 PCS)) 1

195 849 - 455 SPRING WASHER Mé (10 PCS.) 1

196 249 - 558 NUT M8 {10 PCS.) 1

187 849-852 HEX. SQCKET HD. BOLT M8X25 (10 PCS.) 1

168 ‘ 8408- 455 SPRING WASHER M8 (10 PCS.) 1

190A| 949-882 HEX. SOCL(ET HD. BOLT M8X35 (10 PCS.) 1

200 846 - 495 SPAING WASHER Ma (10 PCS.) 1

«: ALTERNATIVE PARTS
10 - 95 R




14/01 "83 14:02 T3l 3402 67400 HITACHI E.P.C. +++ HITACHI EUROPE %ou/ ‘
PARTS ) ' CB 18FA ﬂ

{‘Lg’f[ CODE NO. DESCRIPTION et REMARKS

208 | 973-554 WASHER M6 : 1

210 | 806—ZIM | BALL BEARING B062ZMC3PS2S 1

211 976671 STABILIZER [A} 2

212 | 949—432 BOLT WASHER M6 (10 PCS)) 4

13| 949—755 HEX. SOGKET HD, BOLT M6X16 {10 PCS.) 2

14! 973554 WASHER M§- 1

215 | 606—2ZM | BALL BEARING B05ZZMC3PS2S 2

216 | 97633 BEARING PIN (B) 1

aa

o 217 CAUTION PLATE (K)
218 576—624 | KNOB M8 1
19| 949256 MACHINE SGREW M6X16 (10 PCS.) 2
220 | ga9—4s5 SPRING WASHER M6 {10 PCS.) 2
221 | 976—656 SWITCH ARM (A} 1 L
222 976—657 | SWITGH ARM (B] 1
273 943—432 B8OLY WASHER M6 (10 PCS.} 2
i ¢ | 9e5—asS SPAING WASHER M6 (10 FCS.) 2 '
\_ 5 949—282 MACHINE SCREW M6XE {10 PCS.) 2 : i
«| 206 | 888—140 CONNECTOR 50091 (10 PCS.) 2 | FORHOL . C
227 | 949454 SPRING WASHER M5 (10 PCS) 4
«| 228{ bas-851 MOTOR (SINGLE PHASE) 220V 1 | FORHOL
«| 229 s85-8350 RUBBER BAND t | FORHOL
RS rRNOUTDE- D'\'.‘:Cnﬁ‘: VIW meacb 2o o,
231 949—254 | MACHINE SCREW MEX10 (10 PCS) 2 oo ;
232 049—455 SPRING WASHER M6 [10 PCS) 2
=] 233! CAUTION PLATE (J) ‘ 1 . -
2341 976—622 SPINDLE COVER t
235 | 949652 HEX. SOCKET HD. BOLT M&X2S (10 PCS.) * 3
236 | 949455 SPRING WASHER M6 {10 PCS.} 3
237 | s76~611 SPINDLE (A} 1
238 | 949-218 MACHINE SCREW M4X14 {10 PCS.) 1
239 | 949—453 SPRING WASHER M4 (10 PCS.) 1
' ‘,ﬂ.ia | 948-429 BOLT WASHER M4 (10 PGS) 1
Feiat | 973—313 NYLON CLIP 1 _
242 | 976—649 | GCORD ARMOR D8.5 1 (
| 243 CAUTION PLATE (N) FOR HOL 1 : ’
244 | 945254 MACHINE SCREW MEX10 {10 PCS)) 2
245 948—455 SPRING WASHER M (10 PCS.} 2
= | 2458 38B—858 THERMAL BOX 1 FCR HOL
= | 247 | 988—859 THERMAL PROTECTOR 1 | FORHOL
«| 2481 385-862 MACHINE SCREW (W/WASHERS} M4X10 2 | FORHOL
v | 249 9Ba—ss7 FASTON 2 | FORHOL
«| 250| 9B8—BS6 INSULATING SLEEVE 2 | FORHOL
xf 2811 CAUTION PLATE (L) FOR HOL 1
+1 252 988—539 STOPPER ASSY ¥ | INCLUD.25t FOR HOL
253 | 949—d54 SPAING WASHER MS (10 PCS.) 2
254 | 949-236 MACHINE SCREW MSX10 (10 PCS.) 2
25s | 620—1vv | BALL BEARING 6201VWWCMPS2S 1
256 | 976—817 | GEAR SHAFT 1
257 | 930—513 FEATHER KEY 4X4X10 1
253 | 600—20D | BALL BEARING 60020DUCMPS2S 1
259! 976-618 | INNER COVER 1
260 | 972~018 | SPROGKET (C) 1




4
14701 '93 14:02 31 3402 67400

}EIT{LCI_-II E.P.C. +=+ HITACHI_EUROPE @oog

5/3

PARTS ‘ CB 18FA
TEM| copE NO " DESGRIPTION s REMARKS '
261] 949426 | WASHER M8 (10 PCS) %
757 949—457 | SPRING WASHER M3 {10 PCS) 1
263 | 949—E58 | NUT M8(10 PCS) 1
64| 976—619 | GHAIN (&) 1
285 | 600—0VV | BALL BEARING S000VVCMPS2S 1
266 | 976—616 | SECOND PINION ‘ 1
267 600—-1VV | BALL BEARING 600VWVCMPS2L 1
268 | 949—45¢ | SPRING WASHER M5 (10 PCS) 3
289 | 948241 | MACHINE SCREW MS5X20 (10 PCS) 3
270 |- 976—672 | SPRING () 1
271] 576—620 | GHAIN TENSIONER 3
272 | 948—114 | BOLT(C) 1
273 | 976—613 SPROCKET 1
- {774 soo—avv | BALL BEARING 6004VVCMPS2S i
a7 | or6—614 SLEEVE (5) _ g
" [77s| e76—s26 | SLEEVE(8) ' 1 |
277 | 800—4vV | BALL BEARING 6004VWCMPS2S 1 ]
- 278 | 976809 BEARING WASHER 1
279 | 976—610 | BEARING NUT 1
280 | 976—615 | SAW WHEEL(A) i |
281 | 949—455 | SPRING WASHER M (10 PCS) 3
262 949—660 | HEX. SOCKET HO. BOLT M6X20 (10 PCS) 3
q&xi U'\m’:{ T ke i'lnnl 5 x T3 %2 ) 2. “coq:i _A=)0 =Te Ii
, _
‘Z-SQ%LIC}L{ Aalt Wabea b {lo PcsL) 2 | (Ex Mun-¢. 'Lo-u-’zy\' i
STANDARD ACCESSORIES
: MEM ! CODE NO. DESCRIPTION b REMARKS '
o | 101 see—g18 L—TYPE WRENCH 24MM 1 |
i ! 4
OPTIONAL ACCESSORIES
i | copeno. | DESCRIPTION U’g‘gb REMARKS '
901 | 976—580 | BAND SAW BLADE NO. 1 24TPI (10 PCS) !
502 | 976—581 | BAND SAW BLADE NO. 2 18TP (10 PCS.} 3
203 | 976—562 | BAND SAW BLADE NO. 3 14TPI {10 PCS)) 1
204 | 976—583 | BAND SAW BLADE NO. 4 10TPI (10 PCS.) 1
305 | 976—584 | BAND SAW SLADE NO. 5 8TP! (10 PCS) 1
905 | 976—586 | BAND SAW BLADE NO, 7 10TPI (HSS)(3PCS) | 1
507 | 988—620 | BAND SAW BLADE NO. 3 (GRIT TYPE) 3 ,
s08 | 976681 BAND SAW BLADE NO. 8 10TPI (HSS) (3PCS) | 1 ';
908 | 976—685 | BAND SAW BLADE NO. 10 BTPI (HSS)(3PCS} | 1 '
910 | 988—635 | VISE PLATE (B} 1
T




STANDARD ACCESSORIES

CB 18FA

F"NE'_‘ CODENO. | DESCRIPTION u':gn REMARKS
701 988-813 L — TYPE WRENCH 24MM 1
___(_JPTIONAL ACCESSORIES ~

Mo | cobeNo. DESCRIPTION st REMARKS
801 | 978-580 | BAND SAW BLADE NO. 1 24TPi (10 PCS.) 1
902 | 976-581 | BAND SAW BLADE NO. 2 18TP! (10 PCS.) 1
- 903 | 978-582 | BAND SAW BLADE NO. 3 14TPI (10 PCS.) 1
904 | 978-583 | BAND SAW BLADE NO. 4 10TP! (10 PCS.) K
905 | 878-584 | BAND SAW BLADE NO. 5 8TPi (10 PCS.) 1
908 | 976-588 | BAND SAW BLADE NO. 7 10TPI (HSS) (3PCS.) | 1
907 | 988-620 | BAND SAW BLADE NO. 8 {GRIT TYPE) 1
908 | 976-681 | BAND SAW BLADE NO. 9 18TP{ (HSS) (3PCS) | 1
809 | 676-835 | BAND SAW BLADE NO. 10 8TPI (HSS) (3PCS) | 1
910 | 988-835 | VISE PLATE (B) 1
811 | 308-877 | BAND SAW BLADE NO.11 24TPI (HSS) (3PCS )| 1

— 10—

»: ALTERNATIVE PARTS

Printed in Japan

10— 95



